
UT09002 26cc Blower - General Assembly



Ref # Part # Description Qty Context Note 
1 660621001 Screw (10-14 x 1/2 in.) 1

2 518537001 Handle 1

3 308902018 Power Head and Fuel Tank Assembly 1

4 660970002 Screw (M4 x 10 mm) 3

5 580800001 Fuel Tank 1

6 308682003 Fuel Tank Assembly 1

7 308680001 Fuel Cap 1

8 308675003 Fuel Tank and Cap Assembly. 1

9 940747003 Logo Label 1

10 308844001 26cc Power Head Assembly 1

11 940647043 Choke Label 1

12 638091005 Crankshaft Spacer 1

13 940477002 Starting Label 1

14 518538001 Top Volute 1

15 518540001 Upper Nozzle 1

16 660674001 Screw (10-14 x 7/8 in.) 4

17 660970004 Screw (M4) 1

18 678126005 Washer 1

19 518265002 Fan 1

20 650016001 Washer 1

21 660730001 Nut (3/8-24) 1

22 518539001 Bottom Volute 1

23 660629001 Screw (10-14 x 3/4 in.) 9

24 518543001 Volute Plate 1

25 870174001 Spark Plug (Champion RCJ6Y)

26 940734065 Safety Icon Strip

987000831 Operator's Manual

1 Purchase Locally 
1

1


